
Carleton Place Water & 
Wastewater Master Plan – 
Phase 2 Report 
Final 

May 30, 2022 

Prepared for: 

Town of Carleton Place 

Prepared by: 

Stantec Consulting Ltd. 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

 

  
 

 

This document entitled “Carleton Place Water & Wastewater Master Plan – Phase 2 
Report” was prepared by Stantec Consulting Ltd. (“Stantec”) for the account of Town of 
Carleton Place (the “Client”). Any reliance on this document by any third party is strictly 
prohibited. The material in it reflects Stantec’s professional judgment in light of the scope, 
schedule and other limitations stated in the document and in the contract between Stantec 
and the Client. The opinions in the document are based on conditions and information 
[...]
(7) Estimated time to complete studies for approval only; does not include estimated time for design, tender and construction (additional 1-2 years depending on project).
(8) If adjacent lands are developed and require that the ROW be developed, approval will fall under the purview of the Planning Act.



!

!

!

!!

!

!

!

G l o u c e s t e rG l o u c e s t e r

K a n a t aK a n a t a N e p e a nN e p e a n

O t t a w aO t t a w a
V a n i e rV a n i e r

G a t i n e a uG a t i n e a u

H u l lH u l l

Carleton
Place

!(

")

TIS-10

TUG-50

TSP-26

TRD-36

TRG-10

TRD-43

TRG-50

TUG-20

T O W N  O FT O W N  O F
CARLET O NCARLET O N
P LACEP LACE

T O W N SH IP  O FT O W N SH IP  O F
BECKW IT HBECKW IT H

CO RP O RAT IO N  O F T H ECO RP O RAT IO N  O F T H E
MU N ICIP ALIT Y  O FMU N ICIP ALIT Y  O F
MISSISSIP P I MILLSMISSISSIP P I MILLS

Mississippi
Lake

Mississippi
River

MO O REST REET

H IGH W A
Y 7

BRIDGE ST REET

CO
U N
T Y
RO
AD
29

T O W
NLI
NE 
RO
AD
 W E
ST

H IGH W AY 15

MCNEELY AV ENU E

FIN
DLA
Y A
V E

Q U EEN ST  SO U T H

P ARK AV E

MO O RE ST

MC
KE
NZ
IE S
T

LAK
E A
V E 
EAS
T

LAK
E A
V E 
W E
ST

V ICT O RIA STCH ARLES ST

EM
ILY
 ST

RO
BER
T SO
N L
N

JU LIAN ST

KIN
G S
T

NICH O LS CRES

DO
U C
ET T
 DR

DU NH AM ST

ANN ST

W A
RR
EN 
ST

FRO
NT  
ST

DO L
AN 
ST

PECKET T  DRIV E

MC
RO
ST
IE 
ST

DU N
H AM

 CO U
RT

RAT H W ELL ST

ALE
XAN
DER
 ST

MCNEELY AV E

JU DSO N ST

T O
W N
LIN
E R
D W

REAR ST

ST O NEW AT ER BAY

FLE
GG
 W A
Y

GE
O R
GE
 ST

JU D
SO
N L
N

JO H
N S
T

LIS
GA
R S
T

SU S
SEX
 ST

Q U ARRY RD

EAST W O O D DR

BO YD ST

P O W ER STT O W
NLI
NE
 RD
 W E
ST

RID
DE
LL 
ST

DU NLO P  RO AD

MAT T H EW S ST

CAT
H A
RIN
E S
T

T H O MAS ST

FRA
NK
LIN
 ST

T O
W N
LIN
E R
D E
AS
T

RAMSAY ST

ALB
ERT
 ST

P O L
LO C
K D
R

CO
ST E
LLO
 DR

H O O P ER ST

CO L
EMA
N ST

LENO RE ST

BAINES ST

CH
ARL
O T T
E S
T

H E
RR
IO T
T  S
T

H U R
DIS
 W A
Y

JAMES ST

MISSISSIP P I RD

RO CH EST ER ST

NELSO N ST  W EST

ART
H U R
 ST

MCDIARMID LANE N

BAR
KER
 ST

MC
DO
NA
LD 
ST

W IL
SO
N S
T

CAMP BELL ST

W O
O D
W A
RD
 ST

MO
RR
IS S
T

SIN
CLA
IR A
V E

DO
NAL
D S
T

EDMU ND ST
BU RGESS ST

FLO RA ST

BRIDGE ST

H U GH E
S ST

MU LLET T  ST

SARAH  ST

NEL
SO
N S
T  E
AST

LAU
RA 
ST

MA
ILE
Y D
R

LYN
DH
U RS
T  S
T

P R
IME
 P L
AC
E

MO FFAT T  ST

MAP LE LANE

LO RNE ST

Q U EEN ST  NO RT H

CO
O R
 CR
T

P RINCE ST

MO
RP
H Y
 ST

CAV A
NAG

H  RDP RINCESS ST

CARLET O N ST

BEL
L S
T

MU
NR
O  S
TW AT ER ST

CARMEL ST

IN
DU
ST
RI
AL
 AV
E

W R
IGH
T  S
T

DU LMAGE CRES

MC
EW
EN 
ST

T AB
ER 
ST

BRICK ST

BEG
LEY
 ST

CH
RI
ST
IE 
ST

ARGYLE ST

NEELIN ST

MCLAREN ST

BAT
ES
 DR

H IG
H  S
T

MCGREGO R ST

P A
T T
IE 
DR
IV E

SMYT H E RD

BECKW IT H  ST

JO H NST O N ST

JO SEP H  ST H AW T H O RNE AV E

P ET
ER 
ST

FRANK ST

CRAM ST

CRAMP T O N DR

BO R
LAN
D DR

RO
SA
MO
ND
 ST

BENNET T  ST

SAN
T IA
GO
 ST

REY
NO
LDS
 AV

CU M
MIN
GS A

V E

MA
RY 
ST

MIG
U EL
 ST

MCP H AIL RO AD

ALL
AN 
ST

ANT
RIM
 ST

DU FFERIN ST

ST O
KES
 DR
IV E

DU N
CAN
 ST

CAP
T AI
N A
. RO
Y B
RO
W N
 BL
V D

BARCLAY ST

MACART H U R AV E W E
LLIN
GT O
N S
T

H EN
RY 
ST

H IG
H W
AY 
7

H ACKBERRY T RAIL

DU NLO P  RD

W YL
IE W
AY

CALDW ELL ST

SP ICER ST

NAP O LEO N ST

GRANT  ST

FERRILL CRES

BLA
IR S
T

KNO X ST

BR
YC
E C
O U
RT

LANSDO W NE AV E

GRAH AM ST

MILL
 ST

LEMAIST RE ST

FRANKT O W N RD

BO U NDARY RD

RAMSAY CO N 8

CO
DE
 C
RE
S

FRANCIS ST

AN
T O
NA
KO
S 
DR

FANNING ST
P EE
V ER
 P LA
CE

T ERRY FO X AV E

MC
P H A
IL R
D

ELIZABET H  ST

CO
MB
A D
R

W AT ERSIDE DRIV E

RO E ST

BR
U C
E 
CR
ES

P AT T ERSO N CRES

W IL
LIA
M S
T

LANARK ST

H IGH W AY 15

EST

WTP

C-5

B-5

D-3

B-9

C-6

B-6

B-7

E-4

D-4

B-11

B-4

C-
2

D-
1

B-2

D-5

D-6

D-
2

B-8

B-3

B-1
b

B-1a

C-4

A-3

A-4

A-2

B-10

A-5
C-1

E-2

E-3

C-3

E-1

A-1

409000

409000

410000

410000

411000

411000

412000

412000

413000

413000

49
98
00
0

49
98
00
0

49
99
00
0

49
99
00
0

50
00
00
0

50
00
00
0

50
01
00
0

50
01
00
0

T own of Carleton P lace
Carleton P lace W &W W  Master P lan
P h ase 2 Report

163401646  REVA
Carleton P lace, O N

P repared by CR on 2022-03-09

Proposed Watermain Upgrades

Disclaim er: T h is docum ent h as been prepared based on inform ation provided by oth ers as cited in th e Notes section. Stantec h as not verified th e accuracy and/or com pleteness of th is inform ation and sh all not be responsible for any errors or om issions wh ich  m ay be incorporated h erein as a result. Stantec assum es no responsibility for data supplied in electronic form at, and th e recipient accepts full responsibility for verifying th e accuracy and com pleteness of th e data.

Project Location

Client/Project

Figure No.

Title

Notes
1. Coordinate System : NAD 1983 U T M Zone 18N
2. Base features produced under license with  th e O ntario Ministry of Natural
Resources and Forestry © Q ueen's P rinter for O ntario, 2021.
3. Data Source:wm_mains.shp from  th e T own of Carleton P lace
4. Abbreviations: EST  = Elevated Storage T ank; W M = W aterm ain(s); W DS = W ater
Distribution System ; W T P  = W ater T reatm ent P lant

0 0.5
Kilom eters($$¯ (At original docum ent size of 11x17) 

1:16,500 

Legend
Watermain Diameter (D)

< 150 m m
150 m m
200 m m
250 m m
300 m m
≥ 350 m m

Watermain Upgrade Type
A - Backbone W M Connections
Required in Developm ent Area
B - U pgrades W DS to Service
Developm ent Area
C - U pgrades to W DS to Im prove
Service
D - Condition Assessm ent &
Reh abilitation of O lder P ipes
E - Approved/Recent W M U pgrades
by Developers or Town
Developm ent

5.2



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

5.14 

5.2.1 Cost Estimate & Phasing - WDS 

Table 5.4 summarizes the total costs (2022 dollars) for the proposed water distribution 
infrastructure upgrades.  A contingency of 30% has been applied to all costs. Detailed 
costs for each watermain project are presented in Table 5.3. The preliminary timeline of 
the costs borne by the Town (as outlined in Table 5.3) is illustrated in Figure 5.3. 

Table 5.4: Summary of Opinion of Probable Costs for Water Distribution 
Infrastructure Upgrades (2022 dollars) 

Infrastructure Upgrade Opinion of Probable 
Costs(1) Funding Source 

A) Watermain interconnections which will be required
as part of development areas’ servicing(2) $3.7M Developers 

B) Upgrades to existing distribution system
watermains to improve conveyance to future
development areas

$3.9M Town/Developers 

C) Upgrades to existing distribution system
watermains to improve system performance $2.6M Town 

D) Condition assessment and rehabilitation program
for older watermains (cost of rehabilitation only) $0.6M Town 

Notes 
(1) 2022 dollars; includes contingency of 30%.
(2) Approximate costing for backbone watermain; does not include complete servicing of entire

development area.



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

5.15 

Figure 5.3: Preliminary Water Distribution System Upgrades Cost Timeline 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

5.16 

5.2.2 Climate Change Considerations - WDS 

Potential climate change impacts on the water distribution system were identified in the 
Phase 1 Report (Appendix A.1). The impacts of climate change and extreme weather 
events on the potable water distribution system include: 

• Increase in water demand linked to temperature increases;
• Chlorine depletion due to temperature increases; and
• Impact of freeze-thaw cycles on watermains (e.g. watermain breaks).

To address potential climate change impacts and increase resilience to climate change, 
different measures could be integrated in the potable water distribution system. 
Opportunities for climate change adaptation include: 

• Adaptation to increased water demand
− Encourage water conservation in the Town

• Adaptation to increased chlorine depletion
− Plan for increased chlorine needs
− Identify locations for rechlorination throughout the water distribution system

• Adaptation to freeze-thaw cycles
− Identify watermains prone to the impacts of freeze-thaw (e.g. watermain break

locations), perform a condition assessment on those watermains and identify
rehabilitation needs.

Opportunities for climate change mitigation (GHG emissions reduction) and energy 
savings include: 

• Replacing infrastructure which generate high head losses (e.g., valves, leaky
watermains)

• Water efficiency efforts.

Best Management Practices will be used to mitigate impacts associated with pre-
approved Schedule A and A+ projects and determined during Detail Design.  



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

5.17 

5.3 Wastewater Treatment Plant (WWTP) 
The preferred alternative based on the evaluation performed in the Alternatives TM 
(Appendix B) consists of expanding the WWTP within the existing site footprint and on 
the neighbouring household hazardous waste and compost yard site to the east (also 
owned by the Town, see Figure 5.4). This option seeks to maintain use of the existing 
processes, where practical, while still providing the necessary treatment capacity to 
accommodate future growth. 

It is expected that upgrades to the WWTP may involve a combination of the following: 

• Constructing a new or expanded headworks building including raw sewage pumping
station.

• Repurposing the existing phys/chem clarifiers as primary clarifiers.
• Increasing the aeration tank volume and area.
• Addition of a new secondary clarifier area.
• Converting the secondary digester into a parallel primary digester.
• New dewatering building.
• New mechanical WAS thickening process.
• New filtration and UV disinfection process equipment and building.

Alternatively, a complete retrofit of the plant into a non-conventional treatment train 
(such as membrane bioreactor) may be considered during conceptual design. 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

5.18 

Figure 5.4: Potential Footprint of WWTP Expansion 

The design basis for expanding the WWTP, including design flows, design loads, 
effluent limits, and perceived challenges/constraints, was defined in the following 
reports preceding this Phase 2 Report: 

• Design Basis Memo (Appendix A.2) – analyzed existing conditions of the plant, and
• Phase 1 Report (Appendix A.1) – presented future flow and load projections.

As the Town’s WWTP discharges into the Mississippi River, an assimilative capacity 
study will be completed in Phase 3 of this project to determine the appropriate effluent 
limits and mixing zone for the facility. These proposed limits will be reviewed by key 
stakeholders, including the MECP, prior to being used for the design of the WWTP’s 
treatment process upgrades. 

The key design basis findings that are anticipated to impact the proposed WWTP 
expansion include: 

1. More stringent effluent limits – The anticipated future effluent limits for total
phosphorus (TP) will require tertiary filtration to be implemented with the WWTP
expansion. In addition, the anticipated future winter total ammonia nitrogen (TAN)
limits will require a continuously nitrifying sludge mass and impose a de-rating of



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

 

 

5.19 

 

the existing activated sludge process (ASP), thus requiring additional secondary 
treatment capacity for the plant expansion. 

2. Higher design flows – The projected 2041 peak hour flow of 42.5 MLD will require 
significant capacity increases for raw sewage pumping, screening, and grit removal 
processes. 

3. Higher design loads – The influent design loads are anticipated to increase 
proportionally with service population and combined with the need for continuous 
nitrification, will require significant increase in aeration tank and secondary clarifier 
capacities. 

A Facility Optimization Program (FOP) Report (OCWA, 2021-08-25) was prepared to 
assess the current capacity of existing WWTP unit processes relative to existing effluent 
treatment needs.  Information on the current unit process capacities from the FOP was 
used in combination with Stantec’s preliminary process calculations to estimate future 
unit process size requirements to meet the design basis needs (Table 5.5). 

Table 5.5 Unit Process Capacity Increases for WWTP Expansion 

Process 
FOP Capacity 

Analysis (OCWA, 
2021) 

Required Capacity by 
2041 

Plant Capacity 
Increase 

Raw Sewage Pumping 26 MLD firm capacity 
(2+1 pumps) 

42.5 MLD (firm 
capacity) 

Additional 16.5 MLD 
firm pumping capacity 

Screening 26 MLD (one screen) 42.5 MLD Additional 16.5 MLD 
screening capacity 

Grit Removal 10 MLD firm capacity 
(1+1 vortex units) 

42.5 MLD Additional 22.5 MLD 
grit removal capacity 

Primary Clarifiers (PC) 15 MLD annual 
average flow equivalent 
(with all 5 units 
operating) 

Existing capacity may 
be sufficient if 
chemically enhanced 
primary treatment 
(CEPT) is implemented 
or add one PC of equal 
size to existing 

Implement CEPT with 
existing PC capacity or 
add one PC. 

Aeration Tanks (AT) 7.9 MLD annual 
average flow 
equivalent, without 
winter nitrification 

Existing AT, operated 
for winter nitrification 
will be de-rated to 
approximately 6.4 MLD 

Additional 4.3 MLD 
annual average 
equivalent capacity 

Secondary Clarifiers 
(SC) 

7.9 MLD annual 
average flow 
equivalent, without 
winter nitrification 

Existing SC, operated 
for winter nitrification 
will be de-rated to 
approximately 6.4 MLD 

Additional 4.3 MLD 
annual average 
equivalent capacity 

Tertiary Filtration Not applicable 42.5 MLD filtration 
capacity 

42.5 MLD filtration 
capacity 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

 

 

5.20 

 

Process 
FOP Capacity 

Analysis (OCWA, 
2021) 

Required Capacity by 
2041 

Plant Capacity 
Increase 

UV Disinfection 5.5 MLD firm capacity 
(1+1 UV units) 

42.5 MLD (firm 
capacity) 

Additional 37 MLD firm 
capacity 

Anaerobic Digestion 4.8 MLD annual 
average equivalent 

At capacity with current 
flows/loading of 
approximately 6.5 MLD  

Additional 4.8 MLD 
average equivalent 
primary digester 
capacity. 

Sludge Storage / 
dewatering 

7.9 MLD annual 
average equivalent 

Additional storage 
volume and/or 
dewatering 
recommended to 
decrease sludge 
hauling fees 

Option to either 
increase on-site 
storage volume and/or 
implement dewatering 

WAS thickening Not applicable Recommended for 
improved solids 
management. 

Recommended for 
improved solids 
management. 

5.3.1 Cost Estimate & Timing - WWTP Upgrades 

Table 5.6 provides the preliminary opinion of probable cost for the preferred alternative 
solution to expand the WWTP.  The example expansion option description and Class 4 
level (-30% - +50%) opinion of probable cost provided is intended to be iterated on in 
Phase 3 of the EA as several WWTP expansion options will be developed and 
evaluated. 

The preliminary opinion of probable cost for the WWTP expansion is based on a 
conventional activated sludge treatment train with the following assumptions: 

• All future flows to the plant to be directed through a common pumping station, new 
headworks with screens and vortex grit tanks and existing PCs for peak flows up to 
42.5 MLD. 

• Primary effluent flows will be split between the existing secondary treatment (ATs + 
SCs) process and a new parallel secondary treatment process constructed to the 
north of the existing site on adjacent lands.  The existing secondary treatment 
process will be de-rated (initially estimated at 6.4 MLD annual average flow) to 
provide for continuous nitrification.  The new secondary treatment process will be 
sized to accommodate the balance of flows of approximately 4.3 MLD annual 
average flow and provide a full treatment plant capacity of 10.6 MLD in combination 
with the existing de-rated plant.  The peak flow of 42.5 MLD will be split according to 
the same flow split ratio between new and existing plants. 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

 

 

5.21 

 

• Secondary effluent from the existing and new SCs will be hydraulically combined 
and treated through a new building located north on adjacent lands containing a filter 
process and UV disinfection sized for 42.5 MLD peak flow.  Disinfected final effluent 
will tie into the existing outfall structure.  It is assumed that sufficient hydraulic 
gradient exists to place filters and UV without supplemental pumping. 

• Solids handling upgrades include: converting the existing secondary digester to 
primary digester operation, installing a new dewatering process, and installing a new 
WAS thickening process. 

There may be an opportunity to defer capital expenditures to a later construction phase 
for WAS thickening process, dewatering process, phasing new train aeration tank 
and/or secondary clarifier, which will be explored in further detail in Phase 3. 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

 

 

5.22 

 

Table 5.6 Construction Cost Opinion for Example WWTP Expansion 

WPCP Process Area 
Opinion of 

Probable Cost 
(1) 

Notes 

Raw Sewage 
Pumping Station $1M 

Costing assumes larger firm pump capacity required 
based on projected PHF of 42.5 MLD, as well as 
forcemain modifications to connect to the new Headworks 
building. 

Headworks $5M 

Costing includes complete replacement and upsizing of 
the screening and grit removal equipment to meet PHF of 
42.5 MLD. In addition, cost assumes that a new 
Headworks building will be constructed offline to house 
this equipment and mitigate to impacts to operations 
during construction. 

Primary Clarifiers & 
Yard Piping $2M 

Costs included re-routing existing piping to the 
physical/chemical clarifiers for use in the biological 
treatment process. This also includes general yard piping 
not accounted for elsewhere.  

Aeration Tanks $5M 

Costing assumes that new aeration tank with additional 
capacity would be required based on the requirement for 
continuous nitrification. In addition, the costs include 
blower upgrades and a new blower building (to account for 
separate aeration zones) and installation of fine bubble 
diffusers in the existing aeration tanks to address existing 
operational issues.  

Secondary 
Clarifiers $4M 

Costing assumed that a new secondary clarifier may be 
required to expand plant capacity by approximately 4.3 
MLD. 

Tertiary Treatment 
(Filtration and UV 
Disinfection) 

$3.8M 
Costing assumes that filter and UV equipment must be 
sized to meet projected PHF of 42.5 MLD and more 
stringent effluent limits for TP and E.Coli removal. 

Anaerobic 
Digestion Upgrades $1M Costing assumes the conversion of the secondary digester 

to a primary digester.  

Dewatering $3.5M Costing assumes new dewatering building required to 
house dewatering process equipment. 

WAS Thickening $3M 
WAS Thickening was identified as an upgrade required in 
the next 20 years to improve solids management at the 
plant. 

Chemical Storage 
Building $0.5M Requirement to upgrade the Chemical Storage Building 

with the implementation of filtration for tertiary treatment. 

Electrical Supply, 
Standby Generator 
Replacement, and 
Boiler Upgrades 

$1.5M Costs to size the new generator to meet the increased 
electrical demand from Headworks/Tertiary Treatment 
equipment required to meet projected PHF of 42.5 MLD 



Carleton Place Water & Wastewater Master Plan – Phase 2 Report 

 

 

5.23 

 

WPCP Process Area 
Opinion of 

Probable Cost 
(1) 

Notes 

Outfall $0.25M 
Potential need to upgrade the plant outfall to meet the 
future peak flow requirements to be assessed in future 
design stages. 

Sub-Total $30.55M  
Contingency, 
Engineering, & 
Additional General 
Contract Costs (2) 

$12.82M 

 
Grand Total $43.4M 

 
Table Notes: 

(1) This opinion of probable cost is based on the design basis information, the assumed scope of 
work, and using tendered prices from similar scopes of project work for the preferred Alternative 